Close

CLICK ON PART #'S IN TABLE TO PULL UP DETAIL INFORMATION INCLUDING PRICE

CLICK HERE TO VIEW COMPLETE AND PRINTABLE PARTS BREAKDOWN

Part # Description # Required Part # Description # Required
11-147  Drag Ring Set Screw 5 58-400  Gasket Kit 1
11-196 Lock Washer 3/8” 18 58-47-1  Oil Seal 2
11-255  Flat Washer ¾” 1 854-8  Master Link 1
11-324  Drain Plug 2 93-13  Base Ring 2
11-603  Cap Screw 3/8” X 2 ¼”  Hex 18 93-161  Cover Plate 1
11-632  Cap Screw 3/8" x 1 1/4" Hex 12 93-2  Top Bearing Cap 1
11-1160  Cap Screw 3/8” x 2 ¼” Hex 12 93-3-3  Transmission Case 1
123-27  Pull Pin, ¾” x 8 ½” 2 93-4-2  Final Drive Gear 1
50-57  Drag Spring 5 93-7  Roller Bearing 2
50-58  Drag Plug 5 93-25  Bearing Race 1
50-8-2  Drag Ring Pin 1" 5 93-26  Roller Chain 1
58-100  Wear Band 2 93-30  Seal Protector 1
58-263  Gasket, Bottom Cap 1 93-286-1  Bottom Bearing Cap 1
58-256  Gasket, Top Cap 1 93-285  Drag Ring Sleeve 1
      93-5-7  Guide Bell 1
Subscribe to newsletters
Email: